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For use in South and West Hertfordshire and East and North Hertfordshire



	Instructions for Chart Completion

· This chart is an authorisation to administer. It is available as a hardcopy or can be generated electronically and printed accordingly. Yellow charts are now obsolete.

· Add each medicine by approved name and dose, or dose range over 24 hours.

· No more than three medicines should be used together in the syringe pump, unless specialist advice is obtained and documented.

· Prescribe the appropriate diluent. Consider compatibilities. Generally, use water for injection. Sodium chloride 0.9% may lessen site irritation caused by some medicines e.g. levomepromazine. Do NOT use sodium chloride 0.9% with cyclizine.

· Sign and date. If electronic, the signature MUST BE inserted electronically. 
· If a change to the medicines or doses is required, the prescriber must re-prescribe electronically and update the patient record accordingly.

· Nursing staff must then print the required page and attach to the original chart once at the patient’s home. 

· Nursing staff must cancel the outdated page being replaced by putting a diagonal line through the cancelled medicine name, dose and remaining administration boxes and sign and date.

· Nursing staff to update the Record of Changes box below. The old chart must be filed in the patient’s notes to ensure it is taken out of use.

· Dose increases of opioids are not usually more than 30-50% of current dose.

· If 2 syringe pumps are in use, use a separate chart (page if electronic) for each one and cross reference.

· Add subcutaneous breakthrough (PRN) doses for each medicine included in the syringe pump on the anticipatory section of the chart. Doses should reflect the dose in the syringe pump. 

            Note: PRN opioids are one sixth of the 24hour dose of opioid and should take into consideration whether the patient  also has an opioid patch

            in situ.

· State the instructions for use and the maximum dose in 24 hours for all non-opioid PRN medicines if applicable.
· If patient experiences symptoms of delirium contact the specialist palliative care team for advice.



	Just in Case Monthly Medication Review Chart if NOT in use
Review date

Sign

Print

Contact number

Organisation



	Record of Changes

Date changes made to chart

Who has been informed?

Actions taken





	Instructions for Acute Trusts 
· When a patient is being transferred from the acute to the community, it is not standard practice to prescribe a dose range. However, this could be negotiated on an individual basis (e.g. Friday/bank holiday discharge in a deteriorating or unstable patient).

Discharging Hospital Pharmacist Screen 

Always seek advice if unsure
	Instructions for Administration
· Where the dose is prescribed as a range, start with the lowest dose unless otherwise specified; refer to local guidelines for further advice.

· With opioids (e.g. morphine, oxycodone, alfentanil) observe for signs of toxicity e.g. drowsiness, confusion, hallucination, twitching, reduced respiratory rate and report accordingly. 
· Opioid naïve, renal and elderly patients more at risk of toxicity. 

· For syringe pumps, re-prime the line each time the medication or doses change.

· If using a Mc Kinley Version 2 pump, replace the battery if there is less than 40% remaining at the start of the infusion. If using a Mc Kinley Version 3 pump, replace the battery every 24 hours.

· Additional breakthrough (PRN) doses are written on the ‘as required’ section of the chart. Non-opioid PRN medicines have specific instructions for use and a maximum dose in 24 hours.

· Record medication balances on the medication stock control forms.

                                    Always seek advice if unsure           



	Instructions for Review in Community
· Following discharge from hospital or hospice the anticipatory/PRN medication and syringe pump chart is valid for a maximum of two weeks, before a review is required to ensure that the medication prescribed is still suitable. 
· The review can be done by any appropriately qualified health care professional involved in the patient’s care in the community.
· If the medications prescribed are still suitable, the reviewer must sign and date the Just in Case Monthly Medication Review Chart section (page 1) and the expiry and quantity of the drugs should be entered into the medication stock control forms to ensure availability when required.
· If the prescribed medication is no longer suitable i.e. change in medication or dose, then changes must be updated accordingly (see instructions for chart completion page 1).

· If the chart has not been used within 6 months, chart must be rewritten when necessary.
	Version Control 

· This document has been ratifed by Hertfordshire Medicines Management Committee.

· Adaptions must not be made to the formatting or design of this template without prior approval and ratification from the committee.

Current version in use: Version 4
Approval date: May 2021
Developed by

South Beds & Herts Specialist Palliative Care Group October 2017, updated May 19. Updated by Herts, South Bedfordshire & West  Essex SPC Network Group Oct. 2020 (v2), Jan. 2021 (v3) & May 2021 (v4)
Date ratified

Hertfordshire Medicines Management Committee (HMMC), December 2019. Updated Oct. 2020 (v2), Feb. 2021 (v3) & May 2021 (v4) Updated Nov. 2023 - rebadging with HWE ICB and removal of ENHCCG and HVCCG headers Contact details updated.. Review date removed and replaced with standard statement.
Review date

The recommendation is based upon the evidence available at the time of publication. This recommendation will be reviewed upon request in the light of new evidence becoming available.


	                     HERTFORDSHIRE END OF LIFE CARE ANTICIPATORY PRESCRIBING GUIDANCE

	Principles of anticipatory prescribing
	Medication Supply

	· This guidance provides general recommendations for the pharmacological management of common symptoms in the last days of life.
· Reversible causes of symptoms should be treated where appropriate.
· Non-pharmacological methods should also be considered e.g. re- positioning to manage respiratory secretions.
· Involve the dying person and those important to them in making decisions about symptom control in the last days of life where possible
· Use an individualised approach to prescribing anticipatory medicines for people, assessing what medicines the person might need to manage symptoms likely to occur during their last days of life.
· When deciding which anticipatory medicines to offer take into account:
· The likelihood of specific symptoms occurring

· The likely cause of symptoms

· The benefits and harms of prescribing or administering medicines

· The benefits and harms of not prescribing or administering medicines

· The possible risk of the person suddenly deteriorating (for example, catastrophic haemorrhage or seizures) for which urgent symptom control may be needed

· The place of care and the time it would take to obtain medicines.

· Ensure that suitable anticipatory medicines are prescribed as early as possible.
· Specify the indications for use and the dosage of any medicines prescribed and start with the lowest effective dose
· Specify an appropriate route for administration. If the person is unable to take or tolerate oral medication, give subcutaneous injections.
· Consider giving continuous medication via a syringe pump if more than 2 or 3 doses of 'as required' medicines have been given within 24 hours.
· Review symptoms before and after anticipatory medicines are administered and to inform appropriate titration of medicine. Monitor for benefits and any side effects at least daily and adjust the individualised care plan and prescription as necessary.
	Drug                                Supply                      
 Strength

	
	Morphine sulphate
  Five (5)
                   10mg/1ml ampoules if opioid naïve*

	
	Midazolam
  Five (5)
                   10mg/2ml ampoules

	
	Lorazepam
  Five
                   1mg sublingual tablets

	
	Cyclizine
  Five
                   50mg/1ml ampoules

	
	Haloperidol
  Five
                   5mg/1ml ampoules

	
	Glycopyrronium
  Five
                   200mcg/1ml ampoules

Water for injection
  Five
                   10ml ampoules



	
	  Water for injection             Five                           10ml ampoules
 *Seek advice on appropriate drugs, dose and supply for patients already taking   opioids or using alternative opioids e.g. oxycodone. 

  This is the minimum supply recommended.

  Consider the individual patient’s requirements when prescribing.

  For community patients, all drugs should be transcribed onto the pan Herts  authorization and administration form.


	
	Specialist Palliative Care Advice

	
	Seek advice if there is uncertainty about the cause of symptoms, if symptoms do not improve with treatment, there are undesirable side effects or higher dose ranges are needed.

	
	Area
	Service
	Daytime
	24/7 advice

	
	East

Herts
	Isabel Hospice

St Clare Hospice
	01707 382500

    01279 773773
	01707 382575

01279 773773

	
	Herts
	
	
	

	
	North Herts
	Garden House Hospice Care

Lister Hospital SPC Team

  North Herts Community SPC Team
	01462 679540

01438 284035

0300 1237571 (HUB)
	01462 416794

	
	Hillingdon
	  Michael Sobell House
	0208 1069201
	0203 8241268

	
	South

West

Herts
	  Referrals & Advice:
  West Herts Palliative Care Referral Centre

  Advice:

  West Herts Community SPC Team

  Hospice of St Francis

  Rennie Grove Peace Hospice Care

  Watford General Hospital
	03332 340868

02081 026236

01442 869550

    01923 606030

01923 217930
	01923 335356


HERTFORDSHIRE END OF LIFE CARE ANTICIPATORY PRESCRIBING GUIDANCE
	Indication
	Drug
	PRN Subcutaneous (s/c) dose
	Syringe Pump dose
(CSCI* / 24 hours)
	Think Box

	Pain

If opioid naïve
	Morphine Sulphate
	2.5 – 5mg s/c 
2-4 hourly
	10-20mg / 24 hours
	Treat reversible causes e.g. urinary retention. 
Consider co-analgesics e.g. paracetamol.

Consider reducing dose and frequency of morphine or using an alternative opioid in renal failure or frailty.

If the patient is already on an alternative opioid or analgesic patch seek specialist advice or review opioid conversion guidance.



	Pain

If already on regular oral morphine
	Morphine Sulphate
	Divide the total oral Morphine dose by 12

e.g. 30mg MST bd = 60mg divide by 12

= 5mg s/c 2- 4 hourly
	Half of the total oral Morphine dose.

e.g. 30mg MST bd = 30mg Morphine / 24 hours
	

	Breathlessness
	Morphine Sulphate
	2.5mg s/c 2-4 hourly

If opioid naïve
	5-10mg / 24 hours

If opioid naïve
	Only offer oxygen for hypoxaemia.

Benzodiazepines should only be used to manage anxiety associated breathlessness.

For patients already on regular oral opioids use equivalent prn and CSCI dose.

	
	Midazolam
	2.5mg s/c 2-4 hourly
	10-20mg / 24 hours
	

	
	Lorazepam (Genus brand)
	0.5mg –1mg

sublingual 6 hourly
	N/A
	

	Nausea and Vomiting
	Cyclizine
	50mg s/c 8 hourly
	100-150mg / 24

hours
	Caution with cyclizine in heart failure.

If already on an effective anti-emetic then continue this.

For bowel obstruction seek specialist advice.

	Anxiety, delirium and agitation
	Midazolam
	2.5– 5mg s/c 2 hourly
	10-20mg / 24 hours
	Treat reversible causes e.g. pain, urinary retention.

Consider level of sedation required.

Haloperidol should be used 1st line for delirium and benzodiazepines should be used 1st line for agitation with no signs of delirium.
Caution with haloperidol in Parkinson’s.

	
	Lorazepam (Genus brand)
	0.5 –1mg sublingual

6 hourly
	N/A
	

	
	Haloperidol
	1.5-3mg s/c 3 hourly (maximum 10mg/24hours)
	1.5-10mg / 24  hours
	

	Noisy respiratory secretions
	Glycopyrronium Bromide
	0.2mg s/c 6 hourly
	0.6 -1.2mg / 24 hours
	Reposition patient. Reassure relatives and only use medications if secretions are causing distress.

Consider switching / stopping if no benefit after 24 hours.

	Supplementary prescribing (for patients with specific risk factors only)

	Seizures
	Midazolam
	10mg s/c (or buccal

preparation) stat
	20-30mg / 24 hours
	Replace oral anticonvulsive drugs with midazolam CSCI if no longer able to swallow. If taking oral steroids for cerebral disease seek specialist advice on converting to CSCI.

	Severe haemorrhage
	Midazolam
	10mg s/c (or buccal

preparation) stat
	N/A
	Manages distress in acute, severe bleeding.

For on-going bleeding, treat any distress or pain as above.


            *CSCI = continuous subcutaneous infusion 
Pan Hertfordshire Adult Anticipatory Medication Chart

	For as required use

	Suggested Indication
	Medication

	Dose or Range
	Frequency
	Route
	Maximum prn dose in
24 hours (including pump if appropriate)
	Additional Instructions / indications for use
	Prescriber’s Signature
	Print Name
	Date

	PAIN
	
	
	
	
	
	
	
	
	

	ANXIETY AGITATION
	
	
	
	
	
	
	
	
	

	RESPIRATORY SECRETIONS
	
	
	
	
	
	
	
	
	

	NAUSEA VOMITING
	
	
	
	
	
	
	
	
	

	OTHER
	
	
	
	
	
	
	
	
	

	OTHER
	
	
	
	
	
	
	
	
	

	OTHER
	
	
	
	
	
	
	
	
	


Anticipatory Medication Administration Record                          Patient Name:                                                       NHS Number: 
(Reprint blank copy for additional pages)
	Date
	Time
	Medicine
	Dose including wastage
	Route
	Site
	B/N &

Expiry Date
	Reason / Symptom
	Sign
	Print

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	


Pan Hertfordshire Adult Syringe Pump Medication Chart

	Medicine (Only administer if symptoms dictate)


	Dose / Range over 24 hours

	Medicine A


	

	Medicine B


	

	Medicine C


	

	Medicine D


	

	Diluent


	

	Route – S/C


	Additional instructions

	Cross through any blank lines A to D to prevent changes to medication chart after signing.
If a change to the medicines / doses is required rewrite in a new medication chart (hardcopy) or reprint page (electronic copy)

	Authoriser/Prescriber’s Signature


	Print Name

	Date (DD/MM/YY)


	Valid until  (DD/MM/YY)


   Patient Name:                                                                        NHS Number:                                                                                   

  Continuous Subcutaneous Syringe Pump Medication Chart                                                                 
   Medication authorised in hospital/hospice are valid for maximum of two weeks. For continual use, chart must be reviewed.                                  
	Administration Record Week 1  Syringe pump serial number: 1                         2...............

	Date
	
	
	
	
	
	
	

	Start time
	
	
	
	
	
	
	

	Dose of A
	
	
	
	
	
	
	

	Dose of B
	
	
	
	
	
	
	

	Dose of C
	
	
	
	
	
	
	

	Dose of D
	
	
	
	
	
	
	

	Total volume in Syringe (ml)
	
	
	
	
	
	
	

	Syringe size
	
	
	
	
	
	
	

	Line primed Y/N
	
	
	
	
	
	
	

	 Rate displayed (ml/hr)
	
	
	
	
	
	
	

	McKinley Version

i.e. 2 or 3
	
	
	
	
	
	
	

	Battery %
	
	
	
	
	
	
	

	Site check Y/N
	
	
	
	
	
	
	

	Sign / print
	
	
	
	
	
	
	


Patient Name:                                                                                    NHS Number:  

Continuous Subcutaneous Syringe Pump Medication Chart
Medication authorised in hospital/hospice are valid for maximum of two weeks. For continual use, chart must be reviewed.                            
	Administration Record Week 2  

	Date
	
	
	
	
	
	
	

	Start time
	
	
	
	
	
	
	

	Dose of A
	
	
	
	
	
	
	

	Dose of B
	
	
	
	
	
	
	

	Dose of C
	
	
	
	
	
	
	

	Dose of D
	
	
	
	
	
	
	

	Total volume in Syringe (ml)
	
	
	
	
	
	
	

	Syringe size
	
	
	
	
	
	
	

	Line primed Y/N
	
	
	
	
	
	
	

	 Rate displayed (ml/hr)
	
	
	
	
	
	
	

	McKinley Version

i.e. 2 or 3
	
	
	
	
	
	
	

	Battery %
	
	
	
	
	
	
	

	Site check Y/N
	
	
	
	
	
	
	

	Sign / print
	
	
	
	
	
	
	


Patient Name:                                                                                             NHS Number:  

Continuous Subcutaneous Syringe Pump Medication Chart
Medication authorised in hospital/hospice are valid for maximum of two weeks. For continual use, chart must be reviewed.        
	Administration Record Week 3  

	Date
	
	
	
	
	
	
	

	Start time
	
	
	
	
	
	
	

	Dose of A
	
	
	
	
	
	
	

	Dose of B
	
	
	
	
	
	
	

	Dose of C
	
	
	
	
	
	
	

	Dose of D
	
	
	
	
	
	
	

	Total volume in Syringe (ml)
	
	
	
	
	
	
	

	Syringe size
	
	
	
	
	
	
	

	Line primed Y/N
	
	
	
	
	
	
	

	 Rate displayed (ml/hr)
	
	
	
	
	
	
	

	McKinley Version

i.e. 2 or 3
	
	
	
	
	
	
	

	Battery %
	
	
	
	
	
	
	

	Site check Y/N
	
	
	
	
	
	
	

	Sign / print
	
	
	
	
	
	
	


Patient Name:                                                                           NHS Number: 
Medication Stock Control Form - MORPHINE SULPHATE

	Date
	Time
	Name of Drug/Form/Strength
	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	01/01/2020


	15:30
	Morphine sulphate injection 10mg/1ml
	B/N: 123456
Exp 31/05/22
	
	10 x 1ml
	8 x 1ml
	A Nurse
	A Nurse

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	


Patient Name:                                                                         NHS Number: 
Medication Stock Control Form - MIDAZOLAM  
	Date
	Time
	Name of Drug/Form/Strength

	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	01/01/2020


	15:30
	Midazolam injection 10mg/2ml
	B/N: 123456
Exp 31/05/22
	
	10 x 2ml
	8 x 2ml
	A Nurse
	A Nurse

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	


Patient Name:                                                                               NHS Number: 
Medication Stock Control Form - GLYCOPYRRONIUM
	Date
	Time
	Name of Drug/Form/Strength

	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	01/01/2020


	15:30
	Glycopyrronium injection 200mcg/ml
	B/N: 123456
Exp 31/05/22
	
	5 x 1ml
	4 x 1ml
	A Nurse
	A Nurse

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	


Patient Name:                                                                             NHS Number: 
Medication Stock Control Form - HALOPERIDOL
	Date
	Time
	Name of Drug/Form/Strength

	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	01/01/2020


	15:30
	Haloperidol injection 5mg/1ml
	B/N: 123456
Exp 31/05/22
	
	10 x 1ml
	8 x 1ml
	A Nurse
	A Nurse

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	


Patient Name:                                                                         NHS Number: 
Medication Stock Control Form – CYCLIZINE

	Date
	Time
	Name of Drug/Form/Strength

	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	01/01/2020


	15:30
	Cyclizine injection 50mg/1ml
	B/N: 123456
Exp 31/05/22
	
	10 x 1ml 
	7 x 1ml
	A Nurse
	A Nurse

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	


Patient Name:                                                                       NHS Number: 
Medication Stock Control Form - LORAZEPAM

	Date
	Time
	Name of Drug/Form/Strength

	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	01/01/2020


	15:30
	Lorazepam1mg tablets
	B/N: 123456
Exp 31/05/22
	
	28 x 1mg
	27 x 1mg
	A Nurse
	A Nurse

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	


         Patient Name:                                                                    NHS Number: 
Medication Stock Control Form – Continuation Form 

	Date
	Time
	Name of Drug/Form/Strength

	B/N & Expiry Date

	Quantity
	Signature
	Print Name

	
	
	
	
	Stock Received into Patients Home
	Stock Level at Start of Visit
	Stock Level at End of Visit
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	





Chart ………..      of   …………     


Date commenced:





Patient name:                                                          NHS number:     





Patient address: 





Patient name:                                                      NHS number:     





Patient address: 








Chart …………  of  ……………….      


Date commenced:





Signature, date, name of organisation:








Patient name:                                                   NHS Number: 


Date of Birth:  








Allergies / Sensitivities (or state if none known)








Chart   of


Date commenced





Patient name:                                                                  NHS Number: 


Date of Birth: 





Allergies / Sensitivities (or state if none known)








Chart   of


Date commenced


If 2 syringe pumps are in use, use a separate chart (hardcopy) or page (electronic copy) for each one and cross reference


If 2 syringe pumps are in use, use a separate chart (hardcopy) or page (electronic copy) for each one and cross reference





If 2 syringe pumps are in use, use a separate chart (hardcopy) or page (electronic copy) for each one and cross reference








Opioid patch in situ:  Yes / No


State drug and strength:








Chart           of


Date commenced:





Chart             of


Date commenced:





Chart          of


Date commenced:








                                                                                                          Page 1 of 17
Page 4 of 17

